
 

 

 

Traitements Adjuvants 
 

 SCA ST+ SCA non ST+ 

< 75 ans ≥ 75 ans  

Aspegic® 250 mg IV ou PO 250 mg IV ou PO 

 
Plavix® 

300 mg (1cp à 300mg ou 4cp à 75mg) 

1 seul comprimé à 75 mg si âge > 75 ans 

 

Lovenox® 
3000 UI IV   

1000 UI/10Kg SC 750 UI/10Kg SC 

Morphine 0,1 mg/kg IV puis titration 0,05 mg/kg /5min 
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